
Proposal Step 1

F. Wayne Hill Water Resources Center 
Biosolids Dryer Project
Gwinnett County Department of Water Resources

RFP No. RP003-23 
April 20, 2023

COPY



 

F. Wayne Hill Water Resources Center Biosolids Dryer Project – RFP No. RP003-23 i 

Engineering Design and Preconstruction and Construction of the  
F. Wayne Hill Water Resources Center Biosolids Dryer Project for the  
Gwinnett County Department of Water Resources RP003-23 

Cover Letter 

Tab A Lead Consultant Identification .................................................................................... A-1 

Tab B Major Subconsultant Information ............................................................................... B-1 
[...]
Jacobs Team Staff 

Monthly 
Time 

Commit to 
Dryer (Hrs) Project/Client Name/Location Staff Role Project Description Current Status 

Completion 
Date 

Monthly Time 
Commitment 

(Hrs) 

Jay Horton, PE 
Project Manager  80 

Hard Labor Creek WTF/ WCWSA/GA PM Project Manager Design/construction of new WTF Prelim Design 8/30/2027 28 hours 
Bear Creek WTP/UOBWA/ GA QA/QC Design/construction of WTF expansion Design 3/2024 4 hours 
Lanier Intake/Forsyth County/GA QA/QC Design/construction of new water intake Design 1/31/2025 4 hours  
Raw Water System Improvements/GCDWR/GA QA/QC Master Plan Plan 3/2024 4 hours 
FWHWRC Membranes Improvements, GCDWR/GA Project Manager Design/construction admin. Construction 2/15/2024 24 hours 

Bijoy Ghosh, PE 
Principal-in-Charge  4 Bear Creek WTP/UOBWA/GA Project Executive Design/construction of WTF expansion Design 3/2024 4 hours 

Chris Palmer, PE 
Client Account 
Manager 8 

GCDWR Solar Analysis/ GCDWR/GA Project Manager GCDWR solar analysis Planning 12/1/2023 2 hours 
E2I2 PDB/City of Chattanooga/TN QA/QC Wet weather storage Planning/Design/Build 9/1/2025 2 hours 
MBEC EQ & Blower Improv/City of Chattanooga/TN QA/QC Wastewater equalization improvements Construction 6/1/2024 2 hours 

Jim Grum 
CMAR Advisor 80 FWHWRC Membranes Improvements, GCDWR/GA Project Manager Design/construction administration Construction 2/15/2024 40 hours 

Todd Williams, PE 
QA/QC Manager/ 
Senior Residuals 
Technical Consultant  

16 Owner’s Agent W.B. Casey WRRF Biosolids 
Management Facilities/ CCWA/GA 

Residuals 
Consultant Owner’s agent of new biosolids management facility Design Est. 12/1/2026 40 hours 

Peter Burrowes, P Eng 
Drying Advisor 32 Owner’s Agent, W.B. Casey WRRF Biosolids 

Management Facilities/ CCWA/GA Drying Advisor Owner’s agent of new biosolids management facility Design Est. 12/1/2026 2 hours 

Ron Alexander 
Product 
Utilization/Marketing 

8 Miscellaneous Pellet Marketer Pellet marketing -- 2027 40 hours 

Rocco Koekemoer, PE 
Design Manager 80 

Bear Creek WTP/UOBWA/ GA Design Manager Design/construction of WTF expansion Design 3/2024 48 hours 
Raw Water System Improvements/GCDWR/GA Project Manager Master Plan Plan 3/2024 16 hours 

Brett Reistad, PE 
Drying System 
Integration 

40 

Owner’s Agent, W.B. Casey WRRF Biosolids 
Management Facilities/ CCWA/GA Drying Integration Owner’s agent of new biosolids management facility Design Est.12/1/2026 32 hours 

Blue Lake Dryer Expansion /  
Metropolitan Council of Environmental Svcs. / MN Drying Integration Rotary dryer system procurement  

& new dryer building  Design 2025 40 hours 

Digester Addition / Clean Water Svcs. / Portland, OR Digester Lead Digester expansion project, adding a  
3rd digester to existing digestion complex Design 2025 40 hours 

Michelle Neumann, PE 
Air Permitting Lead 8 Various  Air Permitting Various N/A 2027 40 hours 

David Bell, PWS 
Permitting Lead 12 Hard Labor Creek WTF/ WCWSA/GA Permitting Design/construction of new WTF Prelim Design 8/30/2027 1 hour 

Jeff Peterson, PE 
Process Mechanical 
Lead 

90 
Bear Creek WTP/UOBWA/ GA Process 

Mechanical Design/construction of WTF expansion Design 3/2024 40 hours 

Lanier Intake/Forsyth County/GA Process 
Mechanical Design/construction of new water intake Finishing Design 12/2023 16 hours  



 

F. Wayne Hill Water Resources Center Biosolids Dryer Project – RFP No. RP003-23                                      E-7 

Jacobs Team Staff 

Monthly 
Time 

Commit to 
Dryer (Hrs) Project/Client Name/Location Staff Role Project Description Current Status 

Completion 
Date 

Monthly Time 
Commitment 

(Hrs) 
Liz Hudson, RA 
Architecture Lead  40 Various Gwinnett County Projects Architecture Architectural design Design Ongoing 16 hours 

Kirubel Beyene, PE, SE 
Structural Lead 70 Hard Labor Creek WTF/ WCWSA/GA Structural Design/construction of new WTF Prelim Design 8/30/2027 16 hours 

Jose Ramos, PE 
Geotechnical Lead  8 

Hard Labor Creek WTF/ WCWSA/GA Civil & Geotech Design/construction of new WTF Prelim Design 8/30/2027 4 hours 
Bear Creek WTP/UOBWA/GA Civil & Geotech Design/construction of WTF expansion Design 3/2024 8 hours 
Lanier Intake/Forsyth County/GA Civil & Geotech Design/construction of new water intake Finishing Design 12/2023 8 hours  
PRASA Puerto Nuevo WWTP Grit Civil & Geotech Design/construction of new grit removal Design 2/2024 40 hours  

Nathan Meade, PE 
Site/Civil/Yard Pipe 
Lead  

50 
Hard Labor Creek WTF/ WCWSA/GA Civil Design/construction of new WTF Prelim Design 8/30/2027 20 hours 
Bear Creek WTP/UOBWA/GA Civil Design/construction of WTF expansion Design 3/2024 8 hours 
Lanier Intake/Forsyth County/GA Civil Design/construction of new water intake Finishing Design 12/2023 16 hours  

Abel Valiente, PE 
HVAC 50 

Hard Labor Creek WTF/ WCWSA/GA HVAC/ Plumbing Design/construction of new WTF Prelim Design 8/30/2027 12 hours 
Bear Creek WTP/UOBWA/GA HVAC/ Plumbing Design/construction of WTF expansion Design 3/2024 28 hours 
Lanier Intake/Forsyth County/GA HVAC/ Plumbing Design/construction of new water intake Finishing Design 12/2023 8 hours  

Greg Yarberry, PE  
Electrical Lead  50 

Hard Labor Creek WTF/ WCWSA/GA Electrical  Design/construction of new WTF Prelim Design 8/30/2027 16 hours 
Bear Creek WTP/UOBWA/GA Electrical Design/construction of WTF expansion Design 3/2024 36 hours 

SJC SR207 WRF/St. Augustine, FL Electrical  Design/construction of new  
wastewater treatment facility Construction  16 hours 

Lanier Intake/Forsyth County/GA Electrical Design/construction of new water intake Finishing Design 12/2023 12 hours  
Raw Water System Improvements/GCDWR/GA Electrical Master Plan Plan 3/2024 4 hours 

Jeff Handwork, PE 
I&C Lead  40 

Hard Labor Creek WTF/ WCWSA/GA I&C Design/construction of new WTF Prelim Design 8/30/2027 4 hours 
Bear Creek WTP/UOBWA/GA I&C Design/construction of WTF expansion Design 3/2024 4 hours 

Mike Adish, PE  
Plumbing Lead 

20 

Tyndall Silver Flag Mechanical Eng. Technical Training Classroom Under Construction 2024 18 hours 
Tyndall AFB Child Dev Ctr  Mechanical Eng. Child Development Center. Under Construction  2023          17 hours 
LIV Madison Apartments-ATL Mechanical Eng.  Living Apartments Under Construction            2024 2 hours 
Barracks 633 Ft Stewart D/B Mechanical Eng. Volar Barracks Bldgs Repair Under Construction              2024   9 hours 
Alabama A&M HVAC Action Mechanical Eng. Living Apartments Under Construction 2024 18 hours 
Jeff Davis Ath Field Hs(M)-ATL Mechanical Eng. Vehicle Maintenance Under Construction 2024 32 hours 
Ft Stewart Volar Barracks Mechanical Eng. Volar Barracks Bldgs Repair Under Construction 2023 13 hours 
Ft. Gordon TBUP Bldg 25703 Mechanical Eng. TBUP Barracks Bldg Repair Under Construction 2023 7 hours 
Deep Creek Pump Station Rehab Mechanical Eng. Pump Station Upgrade 30% Bridging Doc 2024 4 hours 
Repair Chiller Pipping B1903 Mechanical Eng. Replace of existing Chilled Water Lines Under Construction 2023 3 hours 
Ft. Gordon TBUP Bldg 25703 Fire Protection | 

Life Safety TBUP Barracks Bldg Repair Under Construction 2023 15 hours 
Richard Beohm, FPE  
Fire Protection 16 Various Plumbing Various Design Ongoing 35 hours 

Chris Whalen 
Construction Manager 160 FWHWRC Membranes Improvements, GCDWR/GA Construction 

Management Design/construction administration Construction 2/15/2024 160 hours 

Client name abbreviations: Clayton County Water Authority (CCWA), Gwinnett County Department of Watershed Management (GCDWR), St. Johns County (SJC), 
Upper Oconee Basin Water Authority (UOBWA), Walton County Water & Sewerage Authority (WCWSA)  



Tab F   
Resumes of Individuals



 

F. Wayne Hill Water Resources Center Biosolids Dryer Project – RFP No. RP003-233 1 

VALUE TO FWHRC BIOSOLIDS PROJECT: 
Unique and detailed knowledge of FWH WRC’s design, construction, and 
operation for correct construction sequencing and ease of project tie-in. Is 
one of the leading PMs in Georgia for large Capital Projects. Extensive 
background in the CMAR delivery method. Has spent his entire career 
providing engineering services to GCDWR. Jay Horton has 32 years of 
experience in the evaluation, planning, permitting, regulatory coordination, 
design, construction, testing, start up, and operation of treatment facilities. He 
has led the delivery of design projects ranging from a $2.5M raw water intake to 
a $130M wastewater treatment plant improvements with capacities ranging from 
less than 1 mgd to 200 mgd.  

REPRESENTATIVE PROJECTS 
Water Reclamation Plant Expansion and Solids Drying Facility |  
Upper Occoquan Sewage Authority (UOSA) 
Centreville, VA | QA/QC  
Provided final QA/QC. This project included a new solids thermal rotary dryer and 
renovations and improvements to the existing dryer building. UOSA’s RAWRF has a 
design capacity rating of 54 mgd. Plant biosolids processes include waste sludge 
thickening (via dissolved air flotation thickeners and centrifuges), split stream 
anaerobic digestion, centrifuge dewatering, and rotary drying for final product reuse. 
F. Wayne Hill WRC Tertiary Treatment Upgrades 
Buford, GA | Project Manager  
Assessed the physical condition and hydraulic and treatment capacity of the 
tertiary treatment unit processes. Constructed a detailed hydraulic model using a 
Replica digital twin software. Reviewed historical SCADA and operational data 
and maintenance records and conducted interviews with operations staff to 
develop the estimated treatment capacity of the existing unit processes and 
provided potential improvement recommendations. Developed the design criteria 
and hydraulic and process treatment performance to be used for the expansion 
and/or construction of alternative treatment options. Evaluated alternative 
technology options for chemical treatment for phosphorous removal, clarification 
technologies, screening options upstream of the membrane filtration system, and 
membrane filtration options necessary to meet the design criteria. We prepared a 
Basis of Design Report, developed the scope of work and a set of contract 
documents. Provided design and permitting services and developed and 
conducted a six-month, onsite pilot test of membrane systems from six 
manufacturers, selecting immersed membranes operating in a tertiary mode. 
Established and incorporated the scope of their supply, cost, and delivery 
schedule into the bid/contract documents. Of the total 60 mgd, the flow is split 
into two clarification and filtration treatment trains: an NPDES permit to discharge 
20 mgd to a combined outfall with Gwinnett’s Crooked Creek WRF into the 
Chattahoochee River and 40 mgd into Lake Lanier. 
WB Casey WRRF Biosolids Management Planning and DB Owners 
Engineer | CCWA 
Jonesboro, GA | Design Manager 
Managed the preliminary engineering design at this 32 mgd wastewater facility. 
Options reviewed included anaerobic digestion, thermal hydrolysis and thermal 
drying in various combinations to update the Authority’s 40-year-old thermal 
drying facility. The outcome of the study was a selected digestion of primary 
solids only followed by thermal drying expansion and the resultant preliminary 
engineering report. 

Years of Experience 
32 

Years with Firm 
27 

Education 
ME, Mechanical 
Engineering, University of 
Florida 
BME, Mechanical 
Engineering, Georgia 
Institute of Technology 

Registrations 
Professional Engineer:  
GA, No. PE028415 

Professional Affiliations 
Georgia Association of 
Water Professionals 

Office Location 
Atlanta, GA 
 



 

F. Wayne Hill Water Resources Center Biosolids Dryer Project – RFP No. RP003-23 2 

Crooked Creek WRF Improvements Project, Construction Package 4 | 
GCDWR 
Lawrenceville, GA | Design Manager  
Performed engineering and construction management services to upgrade the Crooked Creek WRF, referred 
to as Construction Package 4 (CP-4). Provided capacity to treat 16 mgd with space for expansion to a future 
25 mgd, delivered a single operating plant versus two separate treatment trains, updated the facility’s aging 
electrical system, and provided new robust odor control systems. We delivered cost-efficient and reliable 
treatment upgrades to the liquid and solids systems, including onsite biosolids management. The design 
provides more robust redundancy and reliability for continued discharge to the Chattahoochee River.  
F. Wayne Hill WRC Phase 2 Expansion | GCDWR 
Buford, GA | Multiple Leadership Roles 
Served multiple roles during the expansion of the WRF from 20 to 60 mgd, which included four separate 
construction projects. He coordinated the planning and scheduling of construction activities that would affect 
plant operations, worked daily with operations staff and contractors to minimize the effects of construction 
on day-to-day plant operations, and led the mechanical design for expanding the effluent pump stations. As 
task lead for the software configuration of the plant’s Foxboro I/A DCS, Jay supervised the activities of team 
programmers with a total labor budget of $2.9M. He supervised start-up and testing activities across the four 
construction contracts, coordinated scheduling and staffing for witnessed equipment testing, and field-tested 
control system software. 
Crooked Creek WRF Facility Plan | GCDWR 
Lawrenceville, GA | Process/Mechanical Engineering Lead 
Planning-level project to identify additional upgrades to Crooked Creek WRF beyond CP-1 and CP-2. The 
goal was to enhance facility sustainability and ensure the capacity to meet future effluent limits. Jay 
developed site and unit process layout options and developed cost estimates for evaluation of alternatives. 
Yellow River WRF Improvements | GCDWR 
Lawrenceville, GA | Lead Process/Mechanical Engineer 
Jay led the new headworks design and developed plans and specifications for a screening and grit 
treatment system, including two 5-millimeter drum screens and new Eutek Headcell grit tanks. This $238M 
complex project required upgrading a 14-mgd secondary WWTP to a 22-mgd MBR plant within its existing 
footprint while keeping it in service. Pumping systems design included the grit pumps and the primary 
sludge pumps. 
Hard Labor Creek WTP | Walton County Water & Sewerage Authority  
Loganville, GA | Project Manager  
Providing professional engineering services for the design, permitting, and construction support of the new 
Hard Labor Creek Water Treatment Facility (WTF). This conventional gravity filtration WTF will treat a peak 
capacity of 16 mgd and be expandable to a future peak capacity of 64 mgd.  
Hugh A. Wyckoff WTP Improvements | Cobb County-Marietta Water Authority (CCMWA) 
Marietta, GA | Project Manager 
The project included a $72M upgrade to the WTP. New construction focused on operational and regulatory 
improvements to provide improved reliability and redundancy to the plant. One portion of the project 
consisted of converting the raw water pump station from a 2,300V to a more commonplace 4,160V electrical 
system. Pump station design also included the addition of a 2-MW emergency generator. 
Hard Labor Creek Raw Water Intake/Pump Station and WTP | Walton County Water & Sewerage 
Authority (WCWSA)  
Loganville, GA | Lead Mechanical Engineer 
Jay led the mechanical design for a 70-mgd capacity raw water intake for a future WTP. Design allowed the 
pump station to start at 9 mgd and expand to 70 mgd. Intake design was delivered to the client in two 
construction packages. Phase 1 included site development and the intake tower. Phase 2 included 
equipment and electrical facilities. 



 

F. Wayne Hill Water Resources Center Biosolids Dryer Project – RFP No. RP003-23 1 

VALUE TO FWHRC BIOSOLIDS PROJECT:  
Serving GCDWR for more than 25 years, ensuring applicable resources are 
available, GCDWR’s satisfaction with our work, and providing executive 
leadership to the team. Bijoy Ghosh has more than 25 years of experience as a 
water and infrastructure executive providing technical and management 
[...]
closeout. Coordinated with engineers and architect concerning quality issues, 
inspections, and occupancy reviews and certification for this $54M project. 

Years of Experience 
34 

Years with Firm 
18 

Education 
Electrical Master, 
Journeymen, DeKalb 
Technical College 

Registrations 
N/A 

Professional Affiliations 
N/A 

Office Location 
Atlanta, GA 



 

F. Wayne Hill Water Resources Center Biosolids Dryer Project – RFP No. RP003-23 2 

Harpeth Valley Water Treatment Plant Expansion 
Harpeth Valley, TN | Special Inspector 
Duties included periodic inspection and reporting of the project work. Inspected all divisions of the contract 
work, responded to RFI’s and assisted in resolution of quality issues and rejected work for this $48M project. 
Tilly Mill and North Shallowford Pump Stations 
DeKalb County, GA | Project Representative/Quality Control 
Responsible for inspection of all divisions of contract work, and day-to-day construction management of the 
project, Conducted punch list inspections and project closeout for this $4M project. 
Bulk Hypochlorite Building and Chlorine System Removal | Atlanta-Fulton County WTP 
GA | Special Project Inspector 
Responsible for monthly inspections and auditing of the project staff performance and adherence to inspection 
and adherence to quality requirements. Performed final inspection and punch list reviews for this $8M project.  
Johns Creek Environmental Campus WWTP (Design-Build) 
Fulton County, GA | Project Coordinator/Quality Control 
Conducted periodic inspections and punch lists reviews for all aspects of the work. $126M. 
Atlanta-Fulton County WTP-Phase 2.5 | Atlanta-Fulton Water Resources Commission 
GA | Senior Resident Inspector 
Conducted inspection and coordination of electrical and instrumentation work, including the change out of the 
entire instrumentation system. Conducted all building architectural inspections for this $67M project. 



 

F. Wayne Hill Water Resources Center Biosolids Dryer Project – RFP No. RP003-23 1 

VALUE TO FWHRC BIOSOLIDS PROJECT: 
David Oerke has 44 years of experience in wastewater treatment and biosolids 
project master planning, design, and construction management and odor control. 
David is a solids processing specialist experienced in in the evaluation and 
design of more than 50 headworks and primary clarifier facilities, dissolved air 
flotation and rotary drum thickening, aerobic and anaerobic digestion, 
cogeneration, centrifuge, belt filter press, screw press dewatering, truck loading, 
Class A lime stabilization, compost, thermal drying, and air-drying facilities. His 
experience includes design projects with more than 120 centrifuge and belt filter 
press units, as well as biosolids management studies and design for more than 
100 municipalities.  

REPRESENTATIVE PROJECTS 
Solids Dewatering Optimization Study 
Gresham, OR | Senior Technical Specialist 
Evaluation of using ferric chloride, potassium chloride and sodium chloride 
addition prior to the belt  filter presses through bench-scale testing (Bucknell 
University) to increase solids cake concentration and reduce overall annual 
costs. Evaluation also includes using C. Bescii thermophilic bacteria addition to 
anaerobic digestion to reduce solids generated and increase solids cake 
concentration.  
Solids Management Facility Plan and Design of Thickening, Dewatering, 
Cake Pumping/Incineration Facilities - Resource Recovery and Electrical 
Energy (R2E2) NEW Water 
Green Bay, WI | Senior Technology Specialist 
Detailed evaluation of centrifuges, belt filter presses, and hydraulic piston 
presses, dry polymer, scalping rotary dryers and cake storage facilities for 
dewatering anaerobically digested biosolids with high dairy and industrial waste 
and fats, oil and grease (FOG) content. Prepared technical memos, cost 
estimates, design drawings/specifications for procurement. 
Dewatering Equipment Evaluation and Design, Douglas Smith WWTP 
Johnson County, Overland Park, KS | Senior Technology Specialist  
Senior technology specialist for the detailed evaluation of centrifuge for 
recuperative thickening, and belt filter presses, screw presses and rotary presses 
for dewatering anaerobic digested biosolids with high FOG content. Prepared 
construction sequencing plan for demolition and removal of two existing BFPs 
and installation of three new BFPs, technical memo, design drawings and 
specifications for procurement and assistance in startup and training. 
Class A Biosolids Management Study and Anaerobic Digester Boiler/Heat 
Exchanger Project | Dry Creek Water Reclamation Facility, Board of 
Public Utilities 
Cheyenne, WY | Senior Technical Consultant 
Senior Technical Consultant for the evaluation of air-drying, thermal belt drying 
and solar drying facilities for the Dry Creek WRF. Evaluated use of digester gas 
for providing 40 percent of the fuel for the thermal belt dryer. Evaluated 
centrifuges and screw presses for dewatering anaerobically digested biosolids. 
Project Manager for final design and construction administration services for 
2008 anaerobic digester facilities. The facilities included new combination 
boiler/tube-in-tube heat exchanger, gas safety and handling equipment and 
piping, HVAC and electrical systems.  

Years of Experience 
44 

Years with Firm 
14 

Education 
MS, Environmental 
Engineering, Marquette 
University 
BS, Civil/Environmental 
Engineering, University of 
Cincinnati 

Registrations 
Professional Engineer: CO 

Professional Affiliations 
N/A 

Office Location 
Greenwood Village, CO 
 



 

F. Wayne Hill Water Resources Center Biosolids Dryer Project – RFP No. RP003-23 1 

VALUE TO FWHRC BIOSOLIDS PROJECT:  
Scott Levesque has 31 years of experience in biological nutrient removal (BNR), 
membrane bioreactor (MBR) processes, and biological process simulation. 
Scott has an expertise in a wide range of treatment technologies and process 
equipment for wastewater, potable water, residuals, and biogas. He has worked 
extensively with municipal and industrial clients on projects dealing with liquid 
and solid stream treatment processes for both wastewater and potable water. 
Scott has assisted clients with their develop and compare process alternatives, 
resulting in selection and implementation of efficient, cost-effective solutions. His 
work has included design, evaluation, and troubleshooting of full-scale treatment 
facilities as well as bench- and pilot-scale studies to evaluate process 
alternatives and develop design criteria for new and expanded facilities. 

REPRESENTATIVE PROJECTS 
Yellow River Water Reclamation Facility On-Call Process Support | GCDWR 
Gwinnett County, GA | Lead Process Engineer 
Worked with GCDWR staff to address operational issues at the plant, including 
its MBR process. Reviewed and analyzed data to investigate occasional 
episodes of increased effluent ammonia. Developed strategies to maximize 
biological phosphorus removal, thereby minimizing the expense of chemical 
phosphorus removal. Updated the plant’s Operations Model. 
Crooked Creek Water Reclamation Facility Biogas Utilization | GCDWR 
Gwinnett County, GA | Lead Process Engineer 
Performed a business case evaluation for beneficial use of biogas from a 
proposed anaerobic digestion process. An engine generator set could be used 
for electrical power generation. Heat output from boilers or engines could be 
used for digester heating, building heating, and building cooling. The evaluation 
considered startup and design conditions with and without co-digestion of fats, 
oils, and grease (FOG). 
Yellow River Water Reclamation Facility Expansion | GCDWR 
Gwinnett County, GA | Lead Process Engineer 
As part of expansion of the County’s Yellow River Water Reclamation Facility 
from 14- to 22-mgd capacity, compared an MBR process to a conventional 
activated sludge process followed by granular media filters, demonstrating that 
the MBR process would have lower lifecycle cost. Performed BioWin simulation 
modeling to develop the project mass balance. Evaluated the capacity of existing 
treatment facilities with and without aeration improvements in order to develop a 
plan for construction sequencing. Prepared a request for proposals to pre-select 
and procure a membrane system for the MBR process. Evaluated potential for 
beneficial use of biogas from proposed egg-shaped anaerobic digesters. 
F. Wayne Hill Water Resources Center Biogas Utilization Feasibility Study | 
GCDWR  
Gwinnett County, GA | Lead Process Engineer 
Evaluated potential for beneficial use of biogas produced by egg-shaped 
anaerobic digesters at the County’s FWHWRC. In addition to digester heating, 
the following alternatives were considered: 1) building heating, 2) engine-driven 
aeration blowers, and 3) microturbines for electrical power generation. 

Years of Experience 
31 

Years with Firm 
10 

Education 
MS, Environmental 
Engineering, Georgia 
Institute of Technology 
BS, Environmental 
Engineering, University 
of Florida 

Registration 
Professional Engineer: GA, 
No. 026706 

Memberships/ 
Affiliations 
Water Environment 
Federation (WEF)  
Georgia Association of 
Water Professionals 
(GAWP) 
Georgia Water 
Environment Federation 
(GWEF)  

Office Location 
Atlanta, GA 
 



 

F. Wayne Hill Water Resources Center Biosolids Dryer Project – RFP No. RP003-23 1 

VALUE TO FWHRC BIOSOLIDS PROJECT:  
Tom Wynn has 33 years of experience in municipal water and wastewater design 
projects involving civil and environmental engineering. Tom has designed water 
distribution systems, wastewater collection and pumping systems, and water and 
wastewater treatment systems. He has served as design engineer for consulting 
engineering firms located in Georgia and Louisiana. Tom also served as 
Assistant Regional Engineer with the Louisiana Department of Health and 
Human Resources, where he implemented state environmental programs, 
including the Safe Drinking Water Act.  

REPRESENTATIVE PROJECTS 
W. B Casey Water Reclamation Facility Improvements | CCWA 
Clayton County, GA | Process Mechanical Engineer 
Design included a new Screening Structure consisting of one gravity fed rotary 
drum screen (5mm aperture), a bypass channel with manual screen, screenings 
dewatering equipment and roll-off container, and provisions for second screen 
structure. 
Yellow River Water Reclamation Facility Improvements | GCDWR 
Gwinnett County, GA | Process Engineer 
This was a $250M plant expansion for converting a 22-mgd activated sludge 
plant to an MBR process using submerged membranes with a design capacity of 
29 mgd. Responsibilities included design of improvements to the influent 
pumping station, lime/fine screening facility, biological reactors, process air 
systems and waste solids pumping station. Project was a 3D design project.  
Responsible for the following tasks as lead process engineer: 

• Directed CAD staff in the preparation of CAD 3D models and contract drawings 
for the IPS, L/FS, biological reactors, process air systems and waste sludge 
pumping system.  

• Development of detailed contract specifications for process equipment in areas 
described above. 

• All calculations needed to size process tank volumes and process equipment. 
• Population of BIM database for process equipment. 
• Development of process equipment lists. 
• Coordination with structural, building mechanical, site civil, architectural, plumbing, 

electrical and instrumentation engineers. 
• Process equipment evaluation and selection. 
• Coordination with equipment vendors on equipment capabilities. 
• Review of process equipment capabilities with client. 
• Assisted in the development of process equipment pre-purchase document 

drawings, P&IDs and specifications. 
 
Consultant Demand Services on an Annual Contract Category A, 
Water and Wastewater Facilities and Pump Station Service, Category I, 
Specialized Technical Support Services | GCDWR 
Gwinnett County, GA | Process Mechanical Engineer.  
Provided process engineering for this contract. 
 

Years of Experience 
33 

Years with Firm 
33 

Education 
BS, Civil Engineering, 
Louisiana Tech University 

Registration 
Professional Engineer: GA, 
No. PE016993 (Civil); LA, 
No. 0022629; TN, No. 
112319 

Memberships/ 
Affiliations 
American Society of 
Civil Engineers, Member 

Office Location 
Atlanta, GA 
 



 

F. Wayne Hill Water Resources Center Biosolids Dryer Project – RFP No. RP003-23 1 

VALUE TO FWHRC BIOSOLIDS PROJECT: 
Bill Desing has over 37 years of experience in wastewater planning, design, and 
operations, with significant, recent experience in managing odor control study, 
planning, and design projects. As Jacobs’ Global Leader for Odor Control, Bill 
manages a group of 20 technologists in North America, Australia, Europe, and 
Asia who are responsible for developing tools and practices for designing odor 
control systems for wastewater utilities worldwide. He has significant experience 
in odor management and wastewater planning, design, and operation, and has 
assisted more than 35 municipal WWTPs address odor issues, including odor 
control master planning, odor control system conceptual and final design, and 
capital and operation and maintenance cost development. 

REPRESENTATIVE PROJECTS 
Odor Control Project | Thames CSO Tunnel 
London, England | Study Lead Engineer and Design Oversight 
Led a study to estimate odor emissions and odor control mitigation alternatives 
for the $6.4-billion Thames CSO Tunnel. The study included development of 
dynamic and steady state models to estimate odor generation, stripping, 
emissions and impacts on the population along a 34-km tunnel route. 
East to West Trunk Diversion Sewer Project | Region of Peel 
Peel Regin, ON | WATS Modelling QA/QC 
Will be using Jacobs’ INTERCEPTOR powered by WATS model to determine 
odor control requirements for a new sanitary trunk sewer in the Region of Peel. 
Provided quality review of odor modelling work on a new large sewer 
interconnect between the Region’s two main north to south trunk sewers. Field 
sampling was completed in order to properly define inlet conditions using Jacobs’ 
WATS model. The sampling data, along with sewer geometry and hydraulic data, 
was used to predict H2S generation rates and outgassing locations.  
GE Booth WWTP Odor Study | Region of Peel 
Peel Region, ON | Odor Control QA/QC 
Provided senior input for odor study that included interim and long-term 
recommendations for odor control improvements at the G.E. Booth Wastewater 
Treatment Facility. 
Collection System Odor Studies | Green Bay Metropolitan Sewerage 
District 
Green Bay, WI | Senior Reviewer  
Used Jacobs’ INTERCEPTOR/WATS model to predict the generation, transport, 
and fate of H2S in several interceptor sewers. Vapour phase H2S sampling data 
from the interceptors were used to calibrate the model. Used 
INTERCEPTOR/WATS to determine chemical dosing requirements to prevent 
nuisance odors, worker safety issues and sulfide toxicity from occurring in the 
facility’s aeration basins. 
Tunnel Odor Control for the Western Regional Conveyance Tunnel | 
Northern Kentucky Sanitary District 
Fort Wright, KY | Senior Reviewer 
Senior review for all phases of design of odor control systems for a 16 km-long, 
3-m-diameter tunnel used to store and convey wet weather and sanitary 
wastewater flow. The design included development of customized odor computer 
models to estimate odorous emissions from vortex drop shafts and tunnel access 
shafts. 
 

Years of Experience 
37 

Years with Firm 
37 

Education 
MS, Environmental 
Engineering, Marquette 
University 
BS, Civil Engineering, 
Marquette University 

Registration 
Professional Engineer: WI, 
No. E-26276 

Office Location 
Milwaukee, WI 
 



 

F. Wayne Hill Water Resources Center Biosolids Dryer Project – RFP No. RP003-23 1 

VALUE TO FWHRC BIOSOLIDS PROJECT: 
Chip Bates has 33 years of experience in process instrumentation, control 
strategy development, control software configuration, and control systems 